



Łukasiewicz

Instytut Ceramiki
i Materiałów Budowlanych

**Division of Glass and Building Materials in Krakow
Glass Research Group**

ul. Lipowa 3, 30-702 Kraków, Poland
tel. +48 12 423 67 77, info_krakow@icimb.pl, www.icimb.pl

TEST CERTIFICATE No. 2482/ICiMB/KT/21

Tests subject:	Curved tempered glass panes with nominal thickness of 5 mm made from colourless float glass
Customer:	Deante Antczak Sp. j. ul. Twarda 11/13, 95-100 Zgierz
Tests type:	Tests for compliance with standard PN-EN 14428+A1:2008 in scope of: - resistance to chemicals and stains, - impact resistance/shatter properties.
Decision or result:	Glass panes meet requirements of standard PN-EN 14428+A1:2008 in tested scope.
Decision basis:	Test report no. 110.b.W.21.AK dated 02.09.2021 r.
Responsible for test:	

Kraków, dated 14.09.2021

This certificate is valid to 14.09.2024

DIRECTOR

